
 

AGENDA 

Town Council Regular Meeting 5:30 / Executive Session 4:30 

Wednesday, February 07, 2024 

Town Hall / Council Chambers - 302 Pine St Minturn, CO 

 

The agenda is subject to change, including the addition of items 24 hours in advance or the deletion of 
items at any time. The order of agenda items listed are approximate.  

This agenda and meetings can be viewed at www.minturn.org. 

MEETING ACCESS INFORMATION AND PUBLIC PARTICIPATION: 

This will be an in-person meeting with access for the public to attend in person or via the Zoom link 
included. Zoom Link: https://us02web.zoom.us/j/85462137003 

Zoom Call-In Information: 1 651 372 8299 or 1 301 715 8592 Webinar ID: 854 6213 7003 
[...]
Each treatment train mimics the conventional water treatment process, which is commonly 

employed and widely successful in treating surface water in Colorado. The system would include 

two 0.3 mgd treatment trains. The proposed process flow diagram for a new packaged treatment 

plant is presented in Figure 5.  

 

Figure 5. Process Flow Diagram - Alternative B: Packaged Conventional Treatment 

When operated properly, the conventional treatment process is capable of treating challenging 

water with turbidity exceeding 80 NTU. Packaged treatment trains are advantageous to Minturn 

because of their small footprint and low relative cost compared to a distributed facility with cast-

in-place concrete tanks. Their compact nature is a result of steel tank construction and compact 

arrangement of the process tankage and ancillary supporting equipment such as piping, motors, 

and valves. An example of a packaged treatment unit is presented in Figure 6. 

109

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative B: Packaged Conventional Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

25 

 

 
 

Figure 6. Example Packaged Treatment Units. Breckenridge, CO. 

Settling and filtration both create a waste stream in the form of residuals, or sludge. The sludge 

produced is typically between 0.1% and 0.5% total solids. The existing outdoor filters (Filters 1 

and 2) would be converted into holding ponds for backwash waste and other process residuals. 

A new building to house the packaged treatment process would be constructed in the unoccupied 

area owned by Minturn to the south of the existing filters. Filter 3 could ultimately serve as a 

pumping station where clarif ied water from the backwash ponds is recycled to the front of the 

process. 

4.1 Resiliency 

Packaged conventional treatment units are typical for WTPs of the size and scale being 

considered by Minturn. The proposed two 0.3 mgd rated trains were selected to provide water at 

the design WTP capacity of 0.6 mgd. Packaged conventional treatment units can meet the 

demand of the existing Minturn distribution system. 

The disinfection requirements of a conventional filtration WTP are presented in Table 7. A well 

operated conventional process can provide up to 2.5-log of credit towards disinfection for giardia 

and 2-log of credit for viral components. These credits reduce the amount of disinfection that must 

be achieved by chlorine addition, lowering chemical costs, and reducing the potential for DBP 

formation.  

 

110

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative B: Packaged Conventional Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

26 

 

Table 7. Conventional Treatment Process Disinfection Requirements 

 
SWTR Disinfection 

Requirements 
Conventional 

Treatment Credit 

log-disinfection 
required by 

chlorine 

CTrequired 
(Note 1) 

Giardia 3-log 2.5-log 0.5-log 43 

Viruses 4-log 2-log 2-log 4 

Notes 1. CTrequired based on filtered water quality of:  
Temperature = 5 ºC  
pH = 8.5  
Chlorine residual concentration of 1 mg/L 

To achieve adequate disinfection following conventional filtration with a residual of 1 mg/L 

chlorine, 430 minutes of disinfection contact time is required. This time is determined by dividing 

the CTrequired value (43) by the baffling factor (0.1). Under these conditions, the existing 572,000-

gallon unbaffled storage tank provides sufficient disinfection at the 0.6 mgd design flow. The 

conventional treatment process is highly capable of treating Cross Creek water, is resilient to high 

turbidity events, and provides for higher disinfection credit allowing Minturn to better manage 

chlorine and disinfection byproducts. Because groundwater requires less disinfection contact 

time, contributions from wells #3 and #4 would need to be managed separately from that of the 

filtered surface water to accurately track disinfection compliance. 

Water from Cross Creek is immensely treatable by conventional packaged treatment units, and, 

if operated properly, is robust against high turbidity water (>100 NTU) such as that found during 

spring runoff or after the watershed experiences a wildfire event. Additionally, the intrinsically 

present pretreatment makes Alternative B the best process for removing TOC. Alternative B was 

given a rating of strong with respect to resiliency.  

4.2 Operations & Maintenance 

There exists a moderate level of motorized equipment, valves, and instrumentation on packaged 

treatment trains. Each these components can be controlled with a SCADA system that can be 

operated remotely and automatically. However, it is not recommended to perform a media filter 

backwash remotely. Backwashing should occur while an operator is in attendance. This 

requirement may necessitate more frequent visits from operations staff. Additionally, the quantity 

and complexity of automated equipment is directly proportional to the amount of maintenance 

required. 

111

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative B: Packaged Conventional Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

27 

 

The conventional process requires use of a coagulant for 

flocculation and sedimentation to work effectively; an 

example chemical storage and feed system of the scale 

suitable for Minturn is presented in Figure 7. Coagulants 

consist of a metal salt (e.g. aluminum sulfate) which 

encourages agglomeration of particles in raw water into 

larger particles called floc particles. Floc particles are 

heavier than water and, provided enough time, will settle 

to the bottom of a tank where they are removed from the 

process as residuals (or sludge).  Application of coagulant 

introduces a degree of complexity to the operation and 

would require daily operator involvement to ensure there 

are no line clogs or leaks in the chemical feed system. 

A packaged media filtration WTP producing up to 0.6 mgd would require an A-level operator 

(highest tier); the current and planned operations team for the new facility hold A-level treatment 

licenses. The proposed modifications would not impact the need for additional licensure but may 

impact the ability for Minturn to acquire a new operations team should the need arise. 

With the high number of componentry and complexity of the process, maintenance frequency is 

difficult to predict, but it will be more intensive compared to a slow sand filter process. Most 

conventional WTPs in Colorado are staffed daily and establish weekly, monthly, quarterly, and 

annual maintenance schedules for various components.  

If selected as an alternative, suppliers of packaged conventional treatment units located in 

Colorado would be given preference. Additionally, Minturn would be encouraged to stock select 

spare parts and components in the event of a failure. 

Overall, a packaged conventional treatment process has a high degree of required operator 

involvement due to complexity of operation and chemical feed. Maintenance intervals are 

increased due to the number of components and steel tank construction. For these reasons, 

Alternative B was given a rating of moderate for operations and maintenance. 

4.3 Long-Term Reliability  

Steel tanks that hold water experience failures over time due to the corrosive environment in 

which they reside. Failures are generally minor (e.g. leak at weld seem), but repairs require the 

unit be completely taken offline and patched. It is not uncommon to have steel tanks be in service 

for more than 20 years; however, it is likely those tanks will have undergone several in place 

repairs. 

The componentry bolted to the steel tank supporting the process is expected to require 

replacement on a more regimented schedule. Flocculator chains will likely require maintenance 

every six months to a year as the chain links stretch and break. Filter media should be replaced 

in kind every 7 to 10 years. Valves, valve motors, and other miscellaneous equipment should be 

replaced on an as needed basis and a store of commonly replaced materials should be 

established by Minturn to minimize downtime. 

Figure 7. Example Coagulant Feed System 

112

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative B: Packaged Conventional Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

28 

 

Overall, the long-term reliability of a packaged conventional treatment process is moderate to 

high. There are many components that require regimented attention, but a quality manufactured 

system should last at least 20 years without need for major repairs. For these reasons, Alternative 

B was rated as strong in the realm of long-term reliability.   

4.4 Process Modifiability 

Packaged conventional treatment units are limited in their 

ability to treat water they were not originally designed to treat. 

Additional unit processes may be required to remove 

dissolved iron and manganese present in the Eagle River. 

The building and hydraulics of the process should be 

designed to allow for insertion of polishing processes 

downstream of the filters, such as pressurized ion exchange 

or greensand vessels, as presented in Figure 8.  

Alternatively, some level of pre-oxidation should be 

considered. The packaged flocculation and settling basins 

may not provide enough reaction time for the oxidation-

precipitation reaction to reach full yield, so a dedicated 

reaction basin upstream of the pre-treatment is recommended. This will ensure particulate iron 

and manganese are introduced to the pre-treatment process where they can coagulate and settle 

with other particles in the raw water. Without sufficient reaction time, manganese may chemically 

adsorb onto the filter media and disruptions in water quality could elute the same into the finished 

water and risk water aesthetics.  

The degree of modifiability to a packaged conventional treatment process is limited with respect 

to the treatment units themselves. Flexibility can be built into the design to accommodate 

anticipated future process requirements, giving Alternative B a rating of strong.  

4.5 Capacity Flexibility 

Packaged treatment trains can typically be turned down to about 50% of the rated flow. In this 

instance, each treatment train could be operated as low as 0.15 mgd (50% of 0.3 mgd) providing 

an estimated treatment range of 0.15 mgd to 0.6 mgd. Starting and stopping a conventional 

treatment process is challenging. It takes some time for the process to reach steady state and for 

the coagulant dose to be optimized. Each time a unit starts, it will need to be wasted – meaning 

filtrate would be routed to the backwash waste ponds until the effluent turbidity is within finished 

water quality goals. This process typically takes several minutes. 

Packaged treatment trains are generally flexible in their ability to turn down but struggle with 

sporadic start and stoppage. Due to these struggles, Alternative B was given a rating of moderate 

for capacity flexibility. 

Figure 8. Pressure Filter Tanks for 
Adsorptive Inorganics Removal 

113

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative C: Membrane Water Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

29 

 

5 Alternative C: Membrane Water Treatment Plant 
Microfiltration (MF) and/or ultrafiltration (UF) membranes represent state-of-the-art filtration 

technology, do not require pre-treatment to function effectively, and offer an absolute barrier to 

particles and pathogens common in surface water. They are common and successful in treating 

Colorado surface waters. Membranes typically benefit from a smaller relative footprint which 

would fit within the proposed WTP building space.  

Membranes typically operate as a direct filtration process, meaning the membranes can 

effectively operate with little to no pre-treatment depending on the influent water quality 

parameters. Direct membrane filtration can effectively handle influent turbidity up to 20 NTU 

without the need for pre-treatment. However, in the presence of elevated total organic carbon 

(TOC) and other dissolved inorganic contaminants, pre-treatment is recommended to enhance 

removal efficiencies of those constituents as membrane filtration alone does not meet target 

removals.  

With the Cross Creek TOC spikes discussed in Section 1.4, seasonally operated pretreatment 

can be implemented should Minturn opt to treat Cross Creek during spring runoff rather than rely 

on well water to supplement. Coagulant would be added to flocculate suspended and organic 

materials in the water so that it may be filtered and removed by the membrane system. 

Downstream of chemical addition, the water would enter the Flocculation Tank, which will consist 

of a vertical tank and a top mounted mixer. A sweep-flocculation mechanism will occur in this 

tank, thereby allowing agglomeration of the suspended and organic materials. A vast majority of 

the coagulated solids will remain in suspension and carry over to the membrane system for 

removal through filtration. Equipment costs for this type of partial pre-treatment range from 

$150,000 - $250,000 and are included in the cost estimates developed for Alternative C because 

while this system would be operated seasonally, the infrastructure would remain in place.  

Direct filtration is proposed as Cross Creek water has little dissolved inorganic contaminants 

throughout much of the year and seasonally operated equipment is planned for periods of high 

TOC which membranes struggle to remove without pre-treatment. Oxidation would be required to 

treat Eagle River water for iron and manganese followed by settling to ensure iron and manganese 

does not carry over to the membranes. The treatment plant would include two 0.3 mgd membrane 

skids. The proposed process flow diagram for a new membrane treatment plant is presented in 

Figure 9.  

 

Figure 9. Process Flow Diagram - Alternative C: Membrane Filtration 

114

Section 12, ItemA.



Town of Minturn | Treatment Process Alternatives Analysis 

Alternative C: Membrane Water Treatment Plant  
 

hdrinc.com 1670 Broadway, Suite 3400, Denver, CO  80202-4824 
(303) 764-1520  

30 

 

Membrane skids are made up of 

many modules, as displayed in 

Figure 10. Skids are highly 

automated which simplifies their 

operation when compared to a 

conventional filtration treatment 

plant. The existing outdoor filters 

(Filters 1 and 2) would be converted 

into holding ponds for backwash 

waste. A new building to house the 

membrane skids and requisite 

chemical storage systems would be 

constructed in the unoccupied area 

owned by Minturn to the south of 

the existing filters. Filter 3 could 

ultimately serve as a pumping station where clarified supernatant from the backwash ponds is 

recycled to the front of the process. 

5.1 Resiliency  

The proposed two 0.3 mgd rated skids were selected to provide water at the design WTP capacity 

of 0.6 mgd. The proposed membrane skids can meet the demand of the existing Minturn 

distribution system with room to spare. 

The disinfection requirements of a membrane filtration WTP are presented in Table 8 and 

consider the use of either MF or UF membranes. When properly operated and validated, 

membrane filtration can provide 3-log of disinfection credit for giardia, but do not provide any 

disinfection credit for viral components. 

Table 8. Membrane Filtration Disinfection Requirements 

 
SWTR Disinfection 

Requirements 